
PARTS LIST
 No. Parts No. Description Q'ty No. Parts No. Description Q'ty

1 HT6860-01 Upper Handle 1 HT6860-04G Threaded Mandrel, for10-24 Rivet Nut 1
2 HT6860-02 Aluminum Body 1 HT6860-04H Threaded Mandrel, for10-32 Rivet Nut 1

HT6860-03A Nosepiece, for M3 Rivet Nut 1 HT6860-04I Threaded Mandrel, for 1/4-20 Rivet Nut 1
HT6860-03B Nosepiece, for M4 Rivet Nut 1 5 HT6860-05 Rotation Sleeve, with Threaded Mandrel Seat 1
HT6860-03C Nosepiece, for M5 Rivet Nut 1 6 HT6860-06 Stroke Bolt 1
HT6860-03D Nosepiece, for M6 Rivet Nut 1 7 HT6860-07 Stroke Nut 1
HT6860-03E Nosepiece, for #6 Rivet Nut 1 8 HT6860-08 Torsion Spring 1
HT6860-03F Nosepiece, for #8 Rivet Nut 1 9 HT6860-09 Torsion Spring Pin 1
HT6860-03G Nosepiece, for #10 Rivet Nut 1 10 HT6860-10 Fulcrum Pin 1
HT6860-03I Nosepiece, for 1/4" Rivet Nut 1 11 HT6860-11 Fulcrum Pin Bearing 1
HT6860-04A Threaded Mandrel, for M3x0.5 Rivet Nut 1 12 HT6860-12 Snap Ring 1
HT6860-04B Threaded Mandrel, for M4x0.7 Rivet Nut 1 13 HT6860-13 Upper Grip 1
HT6860-04C Threaded Mandrel, for M5x0.8 Rivet Nut 1 14 HT6860-14 Lower Grip 1
HT6860-04D Threaded Mandrel, for M6x1.0 Rivet Nut 1 15 HT6860-15 Bead Chain Lock 1
HT6860-04E Threaded Mandrel, for 6-32 Rivet Nut 1 16 HT6860-16 Wrench 1
HT6860-04F Threaded Mandrel, for 8-32 Rivet Nut 1

HT-6860M(S)-P-1608A-KA

PROFESSIONAL HAND RIVET NUT TOOL (M3~M6) 
PROFESSIONAL HAND RIVET NUT TOOL (#6-32~#1/4-20) 

HT-6860M
HT-6860S

3

4

4




